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SHIJIAZHUANG OUTEJIA CHEMICAL COMPANY LTD.

QUANLITY SUPERVISION CENTRE
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4FR: - BEIE M CAS No.: 96-50-4  #&E%i'5: 20211026
Name:__2-Aminothiazole Report No.: 20211026
fit5: 20211026 . 100g A7 H #A: 20211026
Batch No.: 20211026 Quantiry:100g Manufacturing Date: 20211026
ik FE & H#: 20211206
Note: Sample Rport Date: 20211206
IR BERMBER: &8
Requirements and Aims for Inspection: Assay Ak — a0y

2 Copies of this report

—. AP REBERK
Apearance:Slightly yellow powder

Z. BRI MELER: 88.4-89.2C
Melting point Test Result: 88.4-89.2C

= KGEERMNE: <1.0% KAEEBME: 02%
Moisture content: < 1.0% Moisture content:0.2%

. Rk <0.5% MeEgR: 03%
Residue on Ignition:<<0.5% Test Result: 0.3%

He  ERZH: 2=99.0% Mg R 99.1%
Assay:\ =99.0% Test Result: 99.1%

F1E: HRIE Hi%: FEH . fe M

Director: Checker: Inspector:
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SHIJIAZHUANG OUTEJIA CHEMICAL COMPANY LTD.

QUANLITY SUPERVISION CENTRE
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2R 2-E Ak CASNo.: 96-50-4 k&% 5 : 20211027
Name:__2-Aminothiazole Report No.: 20211027
kS 20211027 H&: 100g A 7= H . 20211027
Batch No.: 20211027 Quantiry:100g Manufacturing Date: 20211027
& FEdh et HI: 20211206
Note: Sample Rport Date: 20211206
AR ME: &8
Requirements and Aims for Inspection: Assay Ay —al gy

2 Copies of this report

=AML EREEEHRR
Apearance:Slightly yellow powder

o 1 155 R B SE MELH: 88.2-89.3C
Melting point Test Result: 88.2-89.3C

= Koy EERME: <1.0% KA & ERME: 0.2%
Moisture content: < 1.0% Moisture content:0.2%

g,  REERE: <0.5% MELEFR: 0.3%
Residue on Ignition: < 0.5% Test Result: 0.3%

h. FEZIR 299.0% ML R: 99.3%
Assay:' =99.0% Test Result: 99.3%
F4E H R Hiz: ZEEH M. He il

Director: Checker: Inspector:
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SHUIAZHUANG OUTEJIA CHEMICAL COMPANY LTD.
QUANLITY SUPERVISION CENTRE
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2R 2 FAEMEM CASNo.: 96-50-4  fR&%i5: 20211028
Name:__2-Aminothiazole Report No.: 20211028
#5: 20211028 HUE: 100g A= H #9: 20211028
Batch No.: 20211028 Quantiry:100g Manufacturing Date: 20211028
#iE: Hh e B 20211206
Note: Sample Rport Date: 20211206
I ERMEM: &8
Requirements and Aims for Inspection: Assay PN [ G = W\ )

2 Copies of this report

= R EHEBE/RR
Apearance:Slightly yellow powder

o R E MELER: 882-89.2°C
Melting point Test Result: 88.2-89.2°C

= K EENME: <1.0% K EERME: 0.3%
Moisture content: < 1.0% Moisture content:0.3%

M.  REERE. <0.5% MELER: 0.2%
Residue on Ignition:=0.5% Test Result: 0.2%

He o EEGI 299.0% IEE R 99.1%
Assay: |, =99.0% Test Result: 99.1%
T EHRIE iz FEH B fZe M

Director: Checker: Inspector:



